
2021 Wastewater Performance Report  0 
 

 

  

TOWN OF 

COLLINGWOOD 
2021 Annual Wastewater Performance Report 



 2021 Wastewater Performance Report 
 

 1 
 

Contents 
Acronyms ........................................................................................................................ 2 

Executive Summary ........................................................................................................ 3 

Section 1:  Introduction .............................................................................................. 5 

Section 2:  Wastewater System General Information ................................................. 5 

Section 3a:  The Facility – Water Pollution Control Plant ............................................. 5 

Section 3b:  The Facilities – Sewage Pumping Stations .............................................. 6 

Section 4a:  Reporting: Section 11 (3) of ECA  - Collingwood Water Pollution 

Control Plant (WPCP) .................................................................................................... 7 

11 (3) a) Influent, Imported Sewage Monitoring Data ............................................... 7 

11 (3) b) Final Effluent Monitoring Data .................................................................... 7 

11 (3) c) Monitoring Schedule Deviation Summary ................................................. 13 

11 (3) d) Operating Issues ...................................................................................... 15 

11 (3) e) Repairs and Maintenance ........................................................................ 16 

11 (3) f) Effluent Quality Assurance or Control Measures ....................................... 17 

11 (3) g) Calibration and Maintenance Summary ................................................... 17 

11 (3) h) Design Objectives Summary .................................................................... 18 

11 (3) i) Sludge Volume and Disposal .................................................................... 19 

11 (3) j) Complaints ................................................................................................ 21 

11 (3) k) Bypasses, Overflows and Spills ............................................................... 21 

11 (3) l) Notice of Modifications to Sewage Works ................................................. 21 

11 (3) m) Procedure F-5-1 Summary ...................................................................... 22 

11 (3) n) Proposed Works Schedule Changes ....................................................... 22 

Section 4b:  Reporting: Sewage Pumping Station ECA’s ................................... 23 

4.1 Operating Issues ............................................................................................... 23 

4.2 Repairs and Maintenance ................................................................................. 24 

4.3 Calibration and Maintenance Summary ............................................................ 24 

4.4 Complaints ........................................................................................................ 25 

4.5 Overflows .......................................................................................................... 25 

4.6 Monitoring Data ................................................................................................ 26 

4.7 Notice of Modifications to Sewage Works ......................................................... 26 

4.8 Procedure F-5-1 Summary ............................................................................... 26 

Section 5:  Conclusion ............................................................................................. 27 



 2021 Wastewater Performance Report 
 

 2 
 

 

Acronyms 
 

BOD Biochemical Oxygen Demand 

CBOD5 Carbonaceous Biochemical Oxygen 
Demand 

cfu Colony Forming Units 

COD Chemical Oxygen Demand 

DO Dissolved Oxygen 

ECA Environmental Compliance Approval 

Hg Mercury 

FP Filtered Phosphorous 

HP Horsepower  

kg Kilograms 

kW Kilowatt  

MECP Ministry of Environment, Conservation 
and Parks 

mg/L Milligrams per litre 

ML/d Mega litres per day 

m3/d Cubic metres per day 

NH3 Ammonia  

NO2 Nitrites 

NO3 Nitrates 

SPS Sewage Pumping Station 

SVI Sludge Volume Index 

TBOD Total Biochemical Oxygen Demand 

TKN Total Kjeldahl Nitrogen 

TP Total Phosphorous 

TS Total Solids 

TSS Total Suspended Solids 

UV Ultraviolet 

VFA Volatile Fatty Acids 

VS Volatile Solids 

WPCP Water Pollution Control Plant 

  



 2021 Wastewater Performance Report 
 

 3 
 

Executive Summary 

This report covers the period from January 1, 2021 to December 31, 2021. 

The Town of Collingwood owns and operates the Collingwood Water Pollution Control 

Plant and eight sewage pumping stations in accordance with Certificate of Approvals 

(CoA’s) and Environmental Compliance Approvals (ECA’s) as shown in the table below: 

Table a – Executive Summary - Approvals 

Name Approval Type Number Date 

Water Pollution Control 
Plant 

ECA 
ECA (air) 

9825-BPDH52 
7583-BTALXW 

May 4, 2020 
Sept 4, 2020 

Black Ash Creek ECA 1908-B97UD8 Mar 5, 2019 

Cranberry CoA 5925-5EATK8 Oct 8, 2002 

Minnesota ECA 8852-AUTS83 Jan 18, 2019 

Paterson Street CoA 2905-655M6H Oct 4, 2004 

Pretty River Estates CoA 2372-7PRP2Z May 7, 2009 

St. Clair Street CoA 1434-622JRK Jun 21, 2004 

Silver Glen CoA 1809-7GMQ32 July 18, 2008 

Tenth Line (Public Works) T.B.D. T.B.D. T.B.D. 

Annual Performance Reports are required to be prepared and submitted to the Ministry 

of the Environment, Conservation and Parks (MECP) by March 31st. 

WPCP Treatment Capacity  

The WPCP has a treatment capacity rating of 24,548 m3/d based on average day 

sewage influent flows.  The average day flow at the WPCP in 2021 was 18,063 m3/d, 

indicating the WPCP is operating at 74% of the rated treatment capacity. 

Table b - 2021 WPCP Treatment Capacity 

2021 Flows at a Glance 

Total Flow to WPCP 6,593,260 m3 

Design Average Daily Flow  24,548  m3/d 

Average Daily Flow 18,063 m3/d 

 

WPCP Effluent Quality  

In addition to treatment capacity limitations, the ECA specifies final effluent quality 

objectives and compliance limits for the WPCP.  Final effluent samples are collected 

throughout the year and the results are reviewed and compared to these objectives and 



 2021 Wastewater Performance Report 
 

 4 
 

compliance limits to ensure the WPCP is operating properly.  Adjustments to the WPCP 

operation are made based on the results of this sampling program.  

Table c – Final Effluent Objectives 

Final Effluent Objectives 

Parameter Averaging Calculator Limit 

CBOD5 Annual Average 15 mg/L 

Total Suspended Solids  Annual Average 15 mg/L 

Total Phosphorous Monthly Average 0.8 mg/L 

E-Coli  Monthly Geometric Mean Density 100 cfu/100mL 

pH  Single Sample Result 6.5 – 9.0 

 

Table d – Final Effluent Concentration Limits 

Final Effluent Concentration Limits 

Parameter Averaging Calculator Limit 

CBOD5 Annual Average 25 mg/L 

Total Suspended Solids  Annual Average 25 mg/L 

Total Phosphorous Monthly Average 1.0 mg/L 

E-Coli  Monthly Geometric Mean Density 200 CFU/100 mL 

pH  Single Sample Result 6.0 – 9.5 

 

Table e – Final Effluent Loading Limits 

Final Effluent Loading Limits 

Parameter Averaging Calculator Limit 

CBOD5 Annual Average Daily Loading  613.7 kg/L 

Total Suspended Solids  Annual Average Daily Loading 613.7 kg/L 

Total Phosphorous Monthly Average Daily Loading  24.5 kg/d 

 

The final effluent concentration and loading compliance limits were achieved throughout 

2021. There was one incident where the E.Coli final effluent objective was not achieved.  

In October the monthly geometric mean density was 107 cfu/100mL.  Details can be 

found in section 4a - 11 (3) b) Final Effluent Monitoring. 

    

  



 2021 Wastewater Performance Report 
 

 5 
 

Section 1:  Introduction 
 

This report has been prepared to address the annual performance reporting requirements 
for the Collingwood Water Pollution Control Plant (WPCP) as outlined in Condition 11 of 
the Environmental Compliance Approval (ECA).  
 
The Reporting requirements of the ECA’s for Black Ash Creek and Minnesota Street have 
been compiled in Section 4b.  There are no reporting requirements in the CoA’s for the 
remaining stations but reports have been completed for consistency and information.  
 
Section 4 of this report has been subdivided into subsections that specifically address the 
reporting requirements identified in the ECA’s.  Additional information may also be 
provided to support and substantiate the required content.  
 
This annual report has been presented to Council. A notice has also been placed in local 
newspapers notifying the public and any interested authority that the Collingwood 
Wastewater System’s 2021 Annual Performance Report can be viewed and downloaded 
on the website or upon request a copy will be made available free of charge. 

Section 2:  Wastewater System General Information 
 

Table 2 – Wastewater System Information 

System Information 

Wastewater System Name Collingwood Water Pollution Control Plant 

Wastewater Works Number 120000550 

Wastewater System Owner  Town of Collingwood 

Wastewater System Category Class III Certification  

Environmental Compliance Approval  9825-BPDH52 dated May 14, 2020 

Environmental Compliance Approval (Air) 7583-BTALXW dated September 23, 2020 

Period Reported January 1, 2021 – December 31, 2021  

 

Section 3a:  The Facility – Water Pollution Control Plant 
 

The Collingwood WPCP, owned and operated by the Town of Collingwood, is a 

conventional activated sludge plant with alum addition for phosphorus removal. Treated 

effluent from the plant is discharged to Collingwood Harbour, which is situated in 

Georgian Bay on the south shore of Nottawasaga Bay. 

The plant was first constructed in 1958 to provide primary treatment of the Town's 

domestic and industrial wastewater. The primary plant was expanded in 1968. Secondary 



 2021 Wastewater Performance Report 
 

 6 
 

treatment was added in 1981. The rated flow capacity is 24,548 m3 /day with a peak flow 

rate of 60,900 m3/day. Wastewater from the serviced area flows to the plant by gravity 

with the assistance of eight (8) pumping stations to boost the flow where required. 

Major unit operations at the Collingwood WPCP include the following: 

• Headworks - which provides the following preliminary process treatments: 

o Emergency plant bypass 
o Automated mechanical raked raw sewage screen 
o Manual raked bypass raw sewage screen 
o Raw sewage pumping station 
o Grit removal 
o Bio scrubber for headwork’s odour control 
o Septic/leachate handling 

 
• Primary Sedimentation 
• Activated Sludge with Alum addition for Phosphorus Removal 
• Secondary Clarification 
• Disinfection with Ultraviolet irradiation (UV) 
• Effluent discharge to Collingwood Harbour 
• Thickening of waste activated sludge by Dissolved Air Flotation 
• Anaerobic Sludge Digestion 
• Odour control 
• Liquid Digested Sludge Land Utilization Disposal 
• Sludge Storage Lagoon (off site) 
• Standby power source (diesel driven generator) 
• Co-generation System  

Section 3b:  The Facilities – Sewage Pumping Stations 
 

The sewage pumping stations each contain a wet well and pumps discharging to a 
forcemain. 
 
Table 3b - 2021 Station Capacity Sewage Pumping Stations 

Station Capacity 

Sewage Pumping Station Firm L/s Maximum L/s 

Black Ash Creek 212 318 

Cranberry 32.8 65.6 

Minnesota 210 315 

Paterson Street 72 108 

Pretty River Estates 29 58 

Silver Glen 16 32 

St. Clair Street 155 310 

Tenth Line (Public Works) T.B.D. T.B.D. 

 



 2021 Wastewater Performance Report 
 

 7 
 

Section 4a:  Reporting: Section 11 (3) of ECA  - 

Collingwood Water Pollution Control Plant (WPCP) 

11 (3) a) Influent, Imported Sewage Monitoring Data 

A summary and interpretation of all influent, imported sewage monitoring data, and a 

review of the historical trend of the sewage characteristics and flow rates 

Monitoring data for influent, imported sewage and final effluent is provided in the tables 

and charts below.   

There is insufficient data for influent monitoring and flows in previous years to provide 

historical trending.  Effluent data will be used to provide trending until influent data is 

accumulated over time. 

11 (3) b) Final Effluent Monitoring Data 

A summary and interpretation of all final effluent monitoring data, including 

concentration, flow rates, loading and a comparison to the design objectives and 

compliance limits in the ECA, including an overview of the success and adequacy of the 

works 

 

In summary, all objective targets and compliance requirements were achieved in 2021 

with one exception.  The monthly geometric mean density of e-coli in the final effluent 

was 107 CFU/100 mL for the month of October.  The objective target is 100 CFU/100 

mL.   

In the month of October, only 3 samples were taken due to an issue with the courier as 

explained in section 11 (3) c) Monitoring Schedule Deviation Summary.  The three 

samples returned results of 41, 100 and 300.  A fourth result would likely have returned 

a lower value and may have met the objective requirements. 

The final geometric mean for all months were within the compliance limits. 

Monitoring data shows a very slight rise in TKN, a slight drop in CBOD5, and no change 

to TSS, and TP in 2021.  The average annual day dropped slightly while the peak flow 

day rose to 65,831 in September, over the design capacity and causing an overflow and 

bypass event.      

 

  



2021 Wastewater Performance Report  8 
 

Table 11(3)ab1 - 2021 Monitoring Data – Collingwood WPCP 

2021 Jan Feb Mar Apr May Jun Jul Aug Sept Oct Nov Dec 

BOD5  

Influent (mg/L) 60 150 44 35 130 60 170 18 95 90 100 190 

CBOD5  Effluent Average Annual: Objective 15 mg/L, Compliance Concentration Limit 25 mg/L, Compliance Loading Limit 613.7 kg/d  

Effluent (mg/L) 3.25 3.00 2.88 2.63 1.60 3.50 1.28 1.00 1.58 2.43 1.93 2.26 

  Average Annual Concentration: 2.3 mg/L Annual Average Loading: 41.14 kg/d   

TSS Effluent Average Annual: Objective 15 mg/L, Compliance Concentration Limit 25 mg/L, Compliance Loading Limit 613.7 kg/d 

Influent (mg/L) 60 120 95 35 184 67 78 14 51 60 42 144 

Effluent (mg/L) 4.5 4.8 3.7 4.9 5.1 13.1 7.0 4.7 6.4 9.8 8.6 7.1 

% Removal 93% 96% 96% 86% 97% 80% 91% 67% 87% 84% 80% 95% 

  Average Annual Concentration: 6.6 mg/L Annual Average Loading: 119.66 kg/d   

TP  Effluent Average Monthly: Objective 0.8 mg/L, Compliance Concentration Limit 1 mg/L, Compliance Loading Limit 24.5 kg/d 

Influent (mg/L) 1.31 1.72 1.88 1.19 3.94 2.58 2.95 1.65 2.71 1.53 2.38 3.96 

Effluent (mg/L) 0.14 0.18 0.20 0.17 0.37 0.68 0.12 0.21 0.21 0.43 0.22 0.13 

% Removal 90% 90% 89% 86% 91% 74% 96% 87% 92% 72% 91% 97% 

  Average Annual Concentration: 0.26 mg/L Annual Average Loading: 4.61 kg/d   

TKN  

Influent (mg/L) 14.1 13.2 15.4 11.3 30.2 22.2 26.1 11.1 22.8 14.5 14 28.8 

Effluent (mg/L) 1.4 2.325 3.48 3.275 5.025 4.62 4.675 2.9 3.02 3 3.175 4.04 

TAN  

Effluent (mg/L) 0.12 0.74 1.57 1.38 2.25 1.37 0.85 0.97 0.91 0.54 1.16 0.81 

pH  Effluent Single Sample: Objective 6.5 to 9.0, Compliance Limit 6.0 to 9.5  

Effluent Min  6.6 6.6 6.6 6.6 6.5 6.8 6.8 6.8 7 7.1 7.2 7.1 

Effluent Max  6.9 6.9 6.8 6.7 7 7.2 7 7.3 7.3 7.3 7.3 7.3 

E-Coli Effluent Monthly Geometric Mean: Objective 100 CFU/100 mL, Compliance limit 200 CFU/100 mL 

Effluent 
(CFU/100mL) 

7 6 6 30 25 43 17 5 11 107 57 22 

 
 



 2021 Wastewater Performance Report 
 

 9 
 

Table 11(3)a1 - 2021 Imported Septage Monitoring mg/L 

2021 Jan Feb Mar Apr May Jun Jul Aug Sept Oct Nov Dec 
Annual 
average 

 
BOD5 1270 5730 1500 4400 1500 3700 2000 1600 2400 16000 4200 1800 3,842  

TSS 6050 25600 23900 3140 5200 52100 3350 7000 20000 27900 15400 2670 16,026  